
 

 

 

REQUEST FOR PROPOSAL (RFP)    
No. 23-557-01 

for the Pardee Reservoir and Briones 
Reservoir Water Quality 
Improvement Project 
 

ADDENDA 
Prospective bidders are responsible for reviewing any 
published addenda regarding this bid at  
https://www.ebmud.com/business-center/requests-proposal-rfps 

 
CONTACT  

Chloe Cheok, Associate Civil Engineer 
(510) 287-0300 
chloe.cheok@ebmud.com 

 
RESPONSE DUE 

March 16, 2023 
4:00 p.m. PST 

 
SUBMIT BY MAIL TO 

RESPONSE DELIVERERD BY SERVICE (UPS, 
FedEx, DHL, etc.) to: 

RFP 23-557-01 
EBMUD–Purchasing Division, Room 102 

375 Eleventh Street 
Oakland, CA  94607 

RESPONSE DELIVERED BY MAIL (USPS) 
to: 

RFP 23-557-01 
EBMUD–Purchasing Division, Room 102 

P.O. Box 24055 
Oakland, CA  94623 

https://www.ebmud.com/business-center/requests-proposal-rfps


REV 10/9/20 

RFP No. 23-557-01 
Page 2 

EAST BAY MUNICIPAL UTILITY DISTRICT 
RFP for the Pardee Reservoir and Briones Reservoir Water Quality Improvement Study 

TABLE OF CONTENTS 

I. STATEMENT OF WORK
A. SCOPE OVERVIEW
B. PROPOSER QUALIFICATIONS
C. PROJECT BACKGROUND
D. SCOPE OF SERIVCES AND DELIVERABLES / REPORTS

II. CALENDAR OF EVENTS

III. DISTRICT PROCEDURES, TERMS, AND CONDITIONS
A. RFP ACCEPTANCE AND AWARD
B. EVALUATION CRITERIA/SELECTION COMMITTEE
C. PRICING
D. NOTICE OF INTENT TO AWARD AND PROTESTS
E. INVOICING

IV. RFP RESPONSE SUBMITTAL INSTRUCTIONS AND INFORMATION
A. DISTRICT CONTACTS
B. SUBMITTAL OF RFP RESPONSE
C. RESPONSE FORMAT

ATTACHMENTS 

EXHIBIT A - RFP RESPONSE PACKET 
EXHIBIT B - INSURANCE REQUIREMENTS 
EXHIBIT C - CONSULTING AND PROFESSIONAL SERVICES AGREEMENT SAMPLE 
EXHIBIT D - GENERAL REQUIREMENTS 



Pardee Reservoir and Briones Reservoir Water Quality Improvement Project 

RFP No. 23-557-01 
Page 3 

I. STATEMENT OF WORK

A. SCOPE OVERVIEW

It is the intent of this RFP to describe the required scope for the planning and
implementation of studies to better characterize the dynamics and water quality of
Pardee Reservoir and Briones Reservoir, as well as the subsequent preliminary 10%
design of East Bay Municipal Utility District (District)-approved operational, capital, and
watershed management improvements to respond to current and emerging water
quality threats to the reservoirs. Both reservoirs are generally pristine water sources;
therefore, recommendations must be flexible enough for intermittent use primarily
during poor water quality events. See Section I, subsection D for a detailed description
of Scope of Services and Deliverables required under this RFP.

The District intends to authorize a contract for professional services to the Proposer(s)
who best meet(s) the District’s requirements described in this RFP. See Exhibit A for
proposal requirements. A brief description of the Consultant tasks after award is
presented below.

The Consultant is expected to complete the following project management tasks
effectively and efficiently:

1. Conduct regular progress meetings in person and/or virtually with design group
and all project stakeholders. This task includes background research and the
preparation of meeting agendas, presentations, and summaries.

2. Conduct stakeholder workshops in person/virtually to discuss water quality study
plans, designs, implementation, results, and other pertinent project information.

3. Mediate between, solicit, and incorporate feedback from District stakeholders.

4. Generate, prioritize, and provide operational, capital, and watershed
management recommendations that are cost efficient, practical, informed, and
approved by stakeholders.

5. Comply with minimum review period and abide by project deadlines specified by
District staff.

6. Communicate project delays, cost adjustments, and other problems, along with
proposed solutions, in a clear and timely manner to District staff.

7. Minimize project staff turnover for the duration of the contract. Ensure excellent
recordkeeping to facilitate good project coverage if turnover occurs.



Pardee Reservoir and Briones Reservoir Water Quality Improvement Project 

RFP No. 23-557-01 
Page 4 

8. Conduct site visits as needed within the District’s service area and in treatment
facilities at Briones Reservoir (Contra Costa County) and Pardee Reservoir
(Amador/Calaveras County).

9. Provide a detailed description of scope, level of effort, and labor distribution
estimates as needed for the project agreement and its amendments (if needed).

The Consultant shall provide the technical expertise and support required to complete 
the technical memos or reports specified in Section I, subsection D. All work provided by 
the selected Proposer(s) shall be made available to the District in an editable form if 
requested during and after the contract duration. 

Proposers are encouraged to recommend additional water quality studies and/or 
operational and capital improvements in their proposals based on the reservoir 
information provided in this RFP. Proposers shall provide separate line-item estimate(s) 
for costs associated with additional recommended designs and/or studies.   

B. PROPOSER QUALIFICATIONS

Proposer Minimum Qualifications

1. Proposer, Proposer’s principal, or Proposer’s staff shall have been regularly
engaged in the business of providing water quality monitoring and management
strategies for lakes, reservoirs, and inline water treatment plants, including design
of at least one oxygenation or aeration system in the last five (5) years.

2. Proposer shall possess all permits, licenses, and professional credentials necessary
to perform services as specified under this RFP.

C. PROJECT BACKGROUND

Overview of the District’s Water System:

Located in the East Bay of the San Francisco Bay Area, the District supplies water to
approximately 1.4 million people within 20 incorporated cities and 15 unincorporated
communities in Alameda and Contra Costa Counties. The primary source of the District’s
water is Upper Mokelumne River Watershed snowmelt collected and stored in Pardee
Reservoir on the west side of the Sierra Nevada mountains. This water is transmitted
westward over 90 miles through three large steel transmission pipelines, the Mokelumne
Aqueducts, before being treated in one of the District’s six water treatment plants (WTPs).
The water system provides water to a 332-square-mile service area extending southward
from Crockett in the north to San Lorenzo and portions of Hayward (encompassing the
major cities of Oakland and Berkeley); eastward from the San Francisco Bay to Walnut
Creek; and southward through the San Ramon Valley (including Alamo, Danville, and San
Ramon). A schematic of the system is provided in Figure 1.



Pardee Reservoir and Briones Reservoir Water Quality Improvement Project 

RFP No. 23-557-01 
Page 0 

Figure 1. Overview of the District’s Water Supply System



Pardee Reservoir and Briones Reservoir Water Quality Improvement Project 
 

 

 

RFP No. 23-557-01 
Page 1 

During normal years, approximately 90 percent of the District's water supply comes 
from Pardee Reservoir. Runoff from local East Bay watersheds comprises the remaining 
10 percent. During drought years, water from the Sacramento River supplements these 
normal water supplies. The Mokelumne Aqueducts transport Pardee Reservoir water 
and Sacramento River supply for direct use at WTPs or for storage in Briones, Upper San 
Leandro, and San Pablo Reservoirs. 
 
Overview of District’s Raw Water Sources and Treatment Practices: 

The District has four main raw water or terminal reservoirs and six treatment plants (three 
inline WTPs and three conventional WTPs). Prior to treatment, raw water is stored in 
Pardee Reservoir, Upper San Leandro (USL) Reservoir, San Pablo Reservoir, and Briones 
Reservoir. The water quality differs among sources and requires different treatment 
strategies. Pardee Reservoir, the main raw source water for the District, supplies water 
directly to the District’s three inline WTPs (Walnut Creek, Lafayette, and Orinda) via the 
three Mokelumne Aqueducts. During higher demand periods or during major turbidity 
spikes at Pardee Reservoir, Briones Reservoir typically augments supply to Orinda WTP and, 
less commonly, to Lafayette and Walnut Creek WTPs. USL Reservoir supplies raw water to 
USL WTP, and San Pablo Reservoir supplies raw water to Sobrante and San Pablo WTPs. 
 
Walnut Creek, Lafayette, and Orinda are inline filtration WTPs. They treat Pardee Reservoir 
water via coagulation, dual-media filtration, and disinfection processes. These WTPs use 
polyaluminum chloride as primary coagulants and add caustic soda to increase the finished 
water pH for corrosion control. Residual disinfection is maintained via chloramination. 
These inline plants rely on pristine, high-quality raw water with very low turbidity (<5 
nephelometric turbidity units [NTU]) and low total organic carbon (TOC) content. They are 
not currently equipped to treat raw water with high turbidity (>15 NTU) and/or high TOC 
for long periods of time. Climate change and natural disasters such as wildfires are expected 
to continue to impact the District’s inline WTPs such that this form of treatment will no 
longer be sufficient. This RFP is for consulting support services to assist the District in 
managing changing raw water quality conditions in both Pardee Reservoir and Briones 
Reservoir. 
 
Sobrante and USL WTPs are conventional treatment plants with settling basins and 
ozonation. These conventional WTPs use coagulation, flocculation, sedimentation, 
ozonation, dual-media filtration, and disinfection to treat raw water. San Pablo WTP is a 
third conventional WTP, but it does not have ozonation. These WTPs use alum as their 
primary coagulant and add caustic soda to increase the finished water pH for corrosion 
control. They treat raw water that varies more widely in quality, including raw water with 
high turbidity and total organic content from the San Pablo and USL Reservoirs and raw 
water from alternative sources such as the District’s Freeport Regional Water Project (see 
Figure 1), during drought. The District manages USL Reservoir quality, in part, by operation 
of a hypolimnetic oxygenation system that has been in service for over 20 years. A new HOS 
is currently under construction for the San Pablo Reservoir. 
 



Pardee Reservoir and Briones Reservoir Water Quality Improvement Project 

RFP No. 23-557-01 
Page 2 

Pardee Reservoir & Dam Description: 

Pardee Reservoir is a 203,795-acre-foot raw water reservoir at the foothills of the Sierra 
Nevada Mountains near Valley Springs, CA. It collects water from the Upper Mokelumne 
River Watershed (579 square miles, or 370,141 acres) via the Mokelumne River. The District 
owns and manages approximately 3% of the Upper Mokelumne River Watershed; most of 
the upstream watershed land is owned and managed by private entities or the federal 
government and is classified as natural resources or wilderness by the county general plans. 
Pardee Reservoir is the primary source of raw water for the District’s potable water system. 
The reservoir is also used for power generation (28.95 megawatts via power plant) and 
recreation. Pardee Reservoir was constructed in 1929 on the irregular hard rock of the 
Gopher Ridge Volcanics and the weaker Salt Springs Slate. Reservoir water elevation ranges 
from 518 feet to 567 feet. The dam is a concrete gravity arch structure with an upstream 
radius of 1,200 feet. An overview of the reservoir dam is shown in Figure 2. 

Pardee Reservoir is able to supply up to 200 million gallons per day (MGD) of Mokelumne 
water to the District’s service area under gravity flow and 325 MGD under pumped 
conditions. Water is conveyed 82 miles to the East Bay through the District’s Mokelumne 
Aqueducts. The Mokelumne Aqueducts can supply water directly to the District’s inline 
WTPs (Walnut Creek, Lafayette, and Orinda) and indirectly to its conventional WTPs (USL, 
Sobrante, and San Pablo) via East Bay terminal raw water reservoirs as discussed above. 
Water can also be pumped from the aqueducts into Briones Reservoir for later use. 

Pardee Outlet Tower facilitates flow from Pardee Reservoir to East Bay WTPs. Built in 1929, 
the tower is a lightly reinforced concrete cylindrical structure built with a 19-foot inside 
diameter and wall thicknesses varying from 1.5 feet at the top to 4.5 feet at the bottom. 
The tower shaft is approximately 200 feet tall, with 70 feet of its height embedded in rock 
below the base of the approach channel excavation. Gates into the tower are located at 
four elevations (550 feet, 520 feet, 490 feet, and 460 feet); each elevation has 3 inlets sized 
30 inches by 36 inches.  

Pardee Tunnel, beginning at the base of Pardee Tower, is a 98-inch-diameter concrete (940 
feet reinforced; the remaining 10,675 feet unreinforced) tunnel that carries water from 
Pardee Reservoir to the start of the Mokelumne Aqueducts at Campo Seco Center. Lime is 
currently added to the Pardee Tunnel upstream of Campo Seco, and historically chlorine has 
been added at this location as well. Pardee Tunnel is part of the original Pardee 
construction and has been in service since 1929. A 2018 tunnel inspection stated that the 
tunnel condition was good, although some leakage (10-15 gallons per minute [gpm]) was 
observed, with an overall flow of 40 MGD or 27,800 gpm. 

The Mokelumne Aqueducts consist of three large-diameter aqueducts (Mokelumne No. 1, 
Mokelumne No. 2, and Mokelumne No. 3) that convey water approximately 82 miles from 
Campo Seco downstream of Pardee Reservoir to Walnut Creek. Water from Pardee takes 30 
to 40 hours to reach the East Bay through these aqueducts. A brief description of each 
aqueduct is shown in Table 1. 



Pardee Reservoir and Briones Reservoir Water Quality Improvement Project 

RFP No. 23-557-01 
Page 3 

Figure 2. Overview of Pardee Reservoir Dam and Vicinity



Pardee Reservoir and Briones Reservoir Water Quality Improvement Project 

RFP No. 23-557-01 
Page 4 

Table 1. Mokelumne Aqueduct Characteristics 

Mokelumne 
Aqueduct 

No. 

Year 
Placed in 
Service 

Diameter 
(inches) 

Construction Materials 
Maximum 

Gravity Flow 
Capacity (MGD) 

Maximum 
Pumped Flow 

Capacity (MGD) 

1 1929 65 
Riveted and welded steel 

pipeline with coal-tar 
enamel lining and coating 

41 66 

2 1949 67 

Primary steel with cement 
mortar lining. There are 
26 miles of hybrid steel-

concrete pipe. 

54 87 

3 1963 87 Mortar-lined welded steel 107 172 

Pardee Reservoir Operation: 

Pardee Reservoir receives inflows from upstream Pacific Gas and Electric dams and 
runoff from the Upper Mokelumne River Watershed. Flows are monitored to ensure 
adequate storage of water in the summer, flood control during the winter, and 
fulfillment of downstream user obligations. Pardee Outlet Tower gates are operated to 
obtain the best quality water available based on reservoir turbidity, dissolved oxygen, 
filterability, and plankton data and to ensure the maintenance of a cold-water pool for 
downstream fish flows. Depth profiles of Pardee water quality (e.g., temperature, 
dissolved oxygen, pH) are collected by staff once or twice a month near the outlet 
tower. When necessary, such as during periods of challenging water quality, this 
frequency is increased. Profiles are also collected, typically every quarter, at the dam 
and river inlet. Monitoring at Pardee Reservoir is driven by regulatory requirements 
(Title 22) and operational needs. In accordance with state and federal requirements, 
samples are regularly collected and analyzed for microbial contaminants, inorganic 
chemicals, synthetic organic chemicals (SOCs), radionuclides, volatile organic chemicals 
(VOCs), and secondary contaminants. Sample frequency and analytes are varied as 
needed depending on water quality and filter plant operation. Pardee Reservoir turns 
over annually, usually in November, and stratifies during the summer. 